
 

 
 

 
 

 
Deliverable 3.1.0 

 
Success Stories of CETPs/ETPs 

After the Implementation of Improvement Measures 

In Uttar Pradesh 
 

September, 2020 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 in consortium with  

 

 

 

 

 



 

GOPA Infra GmbH 
Hindenburgring 18, 61348 Bad Homburg, Germany 

Phone +49 6172 6817-0 Fax: +49 6172 25748 Email: info@gopa-infra.de 

Consulting Services on Rehabilitation Measures on behalf of 
the National Mission on Clean Ganga 

 
“Support to Ganga Rejuvenation” 

Phase II 
Uttarakhand and Uttar Pradesh 

 

India 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

[...]
1. To facilitate Compliance of Hazardous Waste Management Rules & Enviro-Regulatory 

Compliance 

2. To eliminate water pollution  

3. To eliminate soil pollution 

4. To upgrade knowledge base of CETP operators 

 

In order to achieve desired outcome and results, GOPA team of experts intervened through 

following interventions, -  

 

1. Training to CETP operation personnel for Hazardous Waste Management 

2. Cleaning of storm water drains of CETP and make them free from hazardous waste 

3. Handling of hazardous waste including use of PPEs 

4.  Thematic design of sludge drying beds till sludge filtration unit is repaired / installed 

5. Impervious Sludge Storage Pad till Hazardous Waste Storage Area is constructed in 

compliance with Hazardous Waste Management Rules 

 



 

Support to Ganga Rejuvenation  12 

CETP operators promptly acted upon the improvement measures suggested by GOPA ex-

perts and have implemented aforementioned measures within short time span. 
 

5.3 Results & Additional Salient Benefits 

Implementation of improvement measures suggested by GOPA experts by CETP operators 

of Rooma CETP resulted in initiation of a “Hazardous Waste Management Plan and Prac-

tices at Rooma CETP”. This in turn generated positive results on multiple aspects of CETP 

operations, mainly –  

 

1. Enhanced knowledge of CETP operation personnel on Hazardous Waste Management & 

Handling thereof 

2. Reduced water pollution 

3.  Reduced soil pollution 

4. Improved compliance of Hazardous Waste Management Rules and Permit conditions 

5. Better housekeeping and improved aesthetics 

 



 

Support to Ganga Rejuvenation  13 

5.4 Photographic Impression 

Storm Water Drains ( Before ) Storm Water Drains ( After ) 

  
 

Newly Constructed Sludge Drying Beds & Concrete Pads 

 
 

 

 

Note: "This document contains personal, institutional and organizational information which 

could be potentially confidential information and is solely meant for internal use of GIZ. 

While, industrial issues and their solutions prescribed may be published; the identity of the 

participating industries should be published only after getting written consent from them 

in compliance with the Data Protection Directives of EU and GIZ Data Protection Officer". 



 

Support to Ganga Rejuvenation  14 

Annexes 

 



 

Support to Ganga Rejuvenation  15 

Annex 1 
 

Suggested Improvement Measures at Pilkhuwa, Hapur CETP 
 

Following improvement measures have been submitted to the operator for implementation in phases as an outcome of assessment of data and 

details of Pilkhuwa CETP: 

 
S. 
No. 

Part, Process Description Identified Issues/Deficits Improvement Measures 

1 Wastewater 
Drainage 

Separated sewer systems for 
storm water and industrial 
water 

Indirect Discharges Detailed and routine monitoring program, wastewater analysis 
of natural drains in industrial cluster 

2 Screens The screens are removing 
course solid materials from 
the wastewater 

Screens must be frequently in-
spected and cleaned manually. 
The screens get flooded in case 
of peak flows 

Installation of a screen system with automatic cleaning 
(screenings removal) 
 
The solid matters separated by the screen is removed with 
level-controlled rakes and disposed in a residue collecting bas-
ket 

3 Collection Pit The collection pit is used as 
a pumping pit of the incom-
ing wastewater 

Feed pumps are manually oper-
ated according to the observed 
current flow rate 

Installation of level-operated feed pumps and fill-level alarm. 
The power of pumps must be sufficient for hydraulic peak 
loads 

4 Oil and Grease 
Traps 

Separation of oil and grease Needs repairs Upgradation of O&G Trap 

5 Equalization 
Tanks (EQT) 

Mixing and buffering of in-
coming wastewater to avoid 
peaks for the hydraulic and 
pollutant loads 

Homogenization of wastewater It is recommended to install a mechanical mixer instead of a 
blower system (preferred by operator) 

Blower system Mechanical mixer 

Low homogenization degree High homogenization degree 

Significant sedimentation of 
solids 

Negligible sedimentation of 
solids 

Reduction of mixing perfor-
mance due to ageing pro-
cesses in diffusors and hence 
increasing energy consump-
tion 

Constant and reliable mixing 
performance over long peri-
ods of time 

High investment and operat-
ing costs (periodical exchange 

Significantly lower invest-
ment and operating costs 



 

Support to Ganga Rejuvenation  16 

S. 
No. 

Part, Process Description Identified Issues/Deficits Improvement Measures 

of diffusors, high energy 
costs) 

6 Effluent Feed 
Pumps 

Conveying wastewater from 
the EQT to further treat-
ment steps 

Current pumps are working but 
they are old and require regular 
maintenance. So at least one new 
pump should be added to avoid 
sudden work stopping. A level 
control system needs to be in-
stalled for an automatic opera-
tion of the feed pumps 

New pumps needed along with auto start-stop control unit 
One pump should be installed for redundancy 

7 Flash Mixer The flash mixer is the first 
step of a chemical 
wastewater treatment by 
adding iron (or aluminium) 
salts to the wastewater at 
an alkaline pH value. The 
metal hydroxides are form-
ing flocks with an electrical 
charge that can adsorb sus-
pended 13particles from the 
wastewater 

The current polyelectrolyte mix-
ing system has rusted and needs 
to be replaced with a new one 
 
According to the operator’s infor-
mation, laboratory tests have 
been carried out for an optimiza-
tion of the flocculation in order 
to use a maximum pollutant re-
moval with a minimum of opera-
tional costs 
 
The currently operation of the 
flash mixer and flocculation is 
providing a sufficient flocculation 

The flocculation should be always performed in the optimum 
pH range (according to laboratory tests) 
 
Hence, the dosing of flocculating agents should be controlled 
with a pH sensor to ensure the correct pH for the optimum 
flocculation results. The current Flash mixer is working but it 
would be better to have separate mixing of flocculating agents 
by providing a pH optimization tank prior to the flash mixer. 
This will lead to even better flocculation 
 
The mixer should be equipped with a paddle to achieve a bet-
ter homogenization 
 
A new pH optimization tank and a new mixing system for poly-
electrolyte is already planned 

8 Flocculation The forming of big hydrox-
ide clusters for an efficient 
removal of suspended solids 
can be achieved by adding 
of polyelectrolytes 

9 Preparation of 
Flocculating 
Agents 

The solutions of flocculating 
agents are prepared from 
solid basic materials (lime, 
ferrous sulphate, polyelec-
trolyte 

The existing equipment is work-
ing 

Since a new pH optimization tank is recommended it can be 
assumed that the piping of the chemical tanks must be modi-
fied as well. The piping sizes of the chemical preparation tank 
needs to be increased and more pressurized water is needed 
for an efficient preparation of the chemical solutions 

10 Primary Clarifier Separation of flocks (sus-
pended solids) from the wa-
ter 

Existing sludge has operational is-
sues  

The existing sludge scraper needs to be replaced even the cur-
rent treatment process meets the required limit values 

11 Air Blower Air blowers, together with 
diffuser units are providing 

The existing aeration facility has 
three blowers based on twin lobe 

It is recommended to get one new blower and to maintain/re-



 

Support to Ganga Rejuvenation  17 

S. 
No. 

Part, Process Description Identified Issues/Deficits Improvement Measures 

the required oxygen in the 
aeration tank for biodegra-
dation and nitrification 

technology pair the existing two blowers that are currently working. In or-
der to control the power of the blowers according to the oxy-
gen demand of the aeration tank, a VFD needs to be provided. 
A VFD is required for an automatic control of the blowers pro-
vided by an oxygen sensor (DO Sensor) 

12 Aeration Tank Biological carbon degrada-
tion and nitrification of or-
ganically bound nitrogen 
and ammonia 

The existing aeration tank is hav-
ing sufficient volume capacity for 
2.1 MLD   

However, it is recommended to improve the design by in-
stalling a baffle in order to avoid short cut flows to the outlet. 
Depending on the future pollutant load an upgrade of the aer-
ation capacity by implementing advance technologies such as 
MBBR or IFAS 
 
In case the C:N:P ratio in the aeration tank is out of range 
(100:5-10:1), an additional feed of the loss-making component 
is required for a proper biological wastewater treatment 

13 Secondary Clari-
fier 

Separation of activated 
sludge 

The bottom scraper is rusted. It is 
working now but it will not work 
for long time due to increasing 
corrosions 
 
The sludge recirculation pumps 
are working but are old 

The installation of a new bottom scraper should be conducted 
in due time 
 
An additional new sludge recirculation pump is recommended. 
An additional installation of a sludge thickener after the sec-
ondary clarifier could be an added advantage for an improved 
sludge dewatering process (centrifuge or screw press) 

14 Sludge Dewater-
ing 

Dewatering of sludge Requires major upgradation It is recommended to carry out sludge dewatering with a 
sludge thickener in combination with a centrifuge or screw 
press to get better solid content in dewatered Sludge 

15 Filter Feed Tank 
and Feed Pumps 

Buffer tank for sand and ac-
tivated carbon filter for a 
reliable operation of the fil-
ter units 

Not installed A buffer tank is recommended for even feeding of the filter 
systems 
 
Two new filter feed pumps are suggested (1 working+1 
standby) 

16 Sand Filter Reducing suspended solids 
after the chemical-biologi-
cal wastewater treatment 

Not installed Two sand filters with a backflush option are suggested (1 work-
ing+1 standby) 

17 Activated Car-
bon Filter 

Removal of non-biodegrada-
ble components 

Not installed Two activated carbon filters are suggested (1 working+1 
standby) 

18 Disinfection Unit To disinfect treated 
wastewater 

Not installed A disinfection unit is required if the treated wastewater is 
planned to be recycled back to industries 



 

Support to Ganga Rejuvenation  18 

S. 
No. 

Part, Process Description Identified Issues/Deficits Improvement Measures 

19 Flow Monitoring Monitoring of flow rate The existing flowmeter for the in-
let is working 

An additional flowmeter at the final outlet from the new rec-
ommended carbon filter should be installed for a better con-
trolling of the filter units 
 
The flowmeter at the outlet can be connected on a planned 
online monitoring system 

20 Online Monitor-
ing System 

Monitoring of flow rate and 
pollutant parameters as 
specified by regulatory au-
thorities 

Currently only one flowmeter for 
the inlet 

All monitored parameters must be comprehensible by calibra-
tion protocols and validated by a different analytical standard 
method (e.g. comparison of the value by photometric or ti-
trimetric laboratory analysis) 
 
The calibration procedure is usually given by the manufac-
turer’s manual. However, the COD can be easily controlled by 
applying a calibration solution that can be purchased ready to 
use from different suppliers or can be easily prepared in the 
laboratory 

21 Drying Beds The sludge from the cham-
ber filter press is dried in 
provisional sludge drying 
beds 

A Comprehensive sludge manage-
ment plan is required 

By utilizing drying beds, a gradual progression of the sludge 
dewatering must be considered. Means, depending on the life-
time in the drying bed, the upper layers will have much less 
water than the lower layers near to the bottom of the drying 
bed 
 
Particularly under consideration of the CETP-expansion a solar 
sludge drying, could be an alternative for the drying beds. 
Very efficiently could be a simple solar dryer with a combined 
sludge turning and transportation system. The reduction of the 
sludge volume by higher dewatering degrees safes significantly 
costs for the sludge disposal 
 
For a holistic sludge management after a CETP-upgradation, 
the following measures can be summarized as follows: 
 
1. Optimization of flocculation by laboratory test and charac-

terization of the sludge from the chemical treatment (% of 
dry substance). 

2. Characterization (% of dry substance) of the biological 
sludge. 

22 Sludge Disposal Currently no plans. 
At the moment the sludge is 
kept in a sludge storage hall  



 

Support to Ganga Rejuvenation  19 

S. 
No. 

Part, Process Description Identified Issues/Deficits Improvement Measures 

3. Sludge amounts and sludge characteristics of both of the 
sludge qualities (chemical sludge from flocculation, sludge 
from aeration tank) can be figured out for the evaluation 
of a solar dewatering (are savings of a higher drying de-
gree economically, enough space available for the re-
quired percentage of dry substance). This evaluation can 
be used to decide whether both of the sludge qualities can 
be treated together or separately. 

4. Detailed sludge characterization and chemical analysis for 
the evaluation of disposal alternatives (such as AFR in Ce-
ment factories). 

5. The volume of the sludge thickener must fit to the design 
of the CETP (flow rate, duration time, dry matter for de-
watering). 

6. For finding alternative sludge disposals (e.g. rotary kilns of 
cement industries) suitable sludge analysis (calorific value, 
dry substance content, ash residue, toxicity) are manda-
tory. For a thermal sludge utilization, the water content 
should be low, the caloric value should be high (low per-
centage of inorganic compounds) and the mass concentra-
tion of inorganic and organic halogen compounds (Cl, Br) 
must be low in order to avoid high toxic flue gas emissions 
during the incineration process (formation of polychlorin-
ated dibenzodioxins and -furans). 

23 Laboratory A laboratory is mandatory 
for the operational self-
monitoring of a CETP 

Currently measured parameters: 
pH, TSS, COD, BOD3 

Relevant parameters for an operation of a CETP are COD, BOD, 
TKN, P-PO4 together with TDS, TSS, MLSS and pH as well as the 
DS of sludge before and after dewatering that should be meas-
ured daily from representative samples 
 
For a proper technical control of the CETP it is a must that all 
records (including calibration records) of the online-monitoring 
station are available at the CETP as well. Ideally the labora-
tory at CETP is suggested to get NABL accreditation 
 
It also required that a computer is available for the prepara-
tion of required documentations (log-book for daily analysis 



 

Support to Ganga Rejuvenation  20 

S. 
No. 

Part, Process Description Identified Issues/Deficits Improvement Measures 

and maintenance works, energy consumption, and other opera-
tional data) 
The evaluation of records from the online-monitoring unit (av-
erage values) should be combined with the result of daily anal-
ysis in the log-book 
 
Significant improvements are recommended for efficiently and 
reliable analyses of required basic parameters. Suggested are 
for example the equipment for manometric measurement of 
BOD (without chemicals) and the utilization of photometric 
standard methods for other parameters like COD or anions 
 
The implementation of a simple sampling and analysis based 
on Standard Operational Procedures (SOPs) is mandatory for 
achieving reliable results with a constant precision 
 
SOPs should be prepared for: 
1. Sampling procedure for a combined sample obtained by 5 

qualified single samples and 1.5 hours sample intervals. 
2. Analysis procedures for all parameters analysed in the 

CETP laboratory according to an accepted standard 
method (preferable photometric methods) including the 
respective calibration procedures. 

3. Evaluation and documentation of analytical results signed 
by the responsible person. 